
 

WATER QUALITY INFORMATION BULLETIN 

 

Highlights for April 2016  
 

 

 

 

 

 Agenda: April 11, 2016 

  https://www.colorado.gov/pacific/cdphe/wqcc-agendas  

 

 Notice of Triennial Review Informational Hearing 

 Reclaimed Water Control Regulation, Regulation #84 (5 CCR 1002-84). 

  https://www.colorado.gov/pacific/cdphe/wqcc-public-informational-hearings  

   

 Summary of Proceedings/Motions (DRAFT) 

 Water Quality Control Commission Regular Meeting, March 7, 2016 

  https://www.colorado.gov/pacific/cdphe/wqcc-meeting-summaries  

 

SPECIAL NOTES 

 
 Notice of Revised Enforcement Management System, effective May 1, 2016 

 This updated version of the Clean Water Enforcement Management System will replace the 1993 EMS. The 2016 
[...]
Sunlight View Water and 

Wastewater Co 

Site Application # 

ES.15.SA.02348 

New Lift Station – Sunlight View 

Lift Station 

Garfield Approved 

03/15/2016 

Northglenn, City of Site Application # 4806 

[ES.15.SA.01986] 

Treatment Facility 

Improvements – Phase 1: 

Headworks & Clarifier Project; 

Capacity Change: Decrease 

Weld Approved 

03/30/2016 

 

 

 

 

 

 



 
 

D. WATER QUALITY CERTIFICATIONS (Section 401)  

 
Water Quality Certifications, under Section 401 of the Clean Water Act, provide for Division 

determinations that federally issued permits and licenses will comply with the Basic Standards and 

Methodologies for Surface Water, the Basic Standards for Ground Water, surface and ground water 

classifications and water quality standards, and all other applicable water quality requirements for 

the affected waters. 

1. For the purposes of the antidegradation requirements found in Section 31.8 of the Basic Standards 

and Methodologies, the following projects have been reviewed to make a preliminary determination 

of the significance of such projects and a draft certification determination.  Public comment on 

these preliminary determinations will be received for thirty days following the date of publication of 

this newsletter.  More information on the specific projects can be obtained from John Hranac 

(john.hranac@state.co.us), (303) 692-3586) or Scott Garncarz (scott.garncarz@state.co.us), (303) 

692-2374. The U.S. Army Corp of Engineers (COE) may also review these projects, under Section 404 

of the Clean Water Act, and a list of their current public notice can be found on their web site. 

 

APPLICANT PERMIT ACTIVITY COUNTY WATERBODY DETERMINATION 

#4383 – Climax 

Molybedenum 

Mine / McNulty 

Gulch 

SPK-2013-

000045 

Expansion of the 

existing 

overburden 

storage facility 

Summit McNulty Gulch, Upper 

Colorado River Basin, 

Seg. COUCBL13 of 

Upper Colorado River 

Sub-basin 

Draft 82.5(A)(3) 

Conditional 

Certification 

 

 2. The following projects have received a final certification determination from the Division.  For 

further information regarding these projects, please call the Division at (303) 692-3500. 

 
APPLICANT PERMIT ACTIVITY COUNTY WATERBODY CERTIFICATION 

#4379 - Urban 

Drainage and 

Flood Control Dist 

/ Phase 2 Piney 

Creek 

NWO-2015-

2225-DEN 

Project to 

stabilize and 

reshape stream 

for improved 

flow 

Arapahoe Piney Creek, South 

Platte River Basin,  

Seg. COSPCH04a of  

Cherry Creek Sub-basin 

82.5(A)(2) Regular 

Certification 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

mailto:(john.hranac@state.co.us)
mailto:scott.garncarz@state.co.us


 
 

 

 

D. WATER QUALITY CERTIFICATIONS (Section 401)(cont.) 
 

2. The following projects have received a final certification determination from the Division.  For 

further information regarding these projects, please call the Division at (303) 692-3500. 

 
APPLICANT PERMIT ACTIVITY COUNTY WATERBODY CERTIFICATION 

#4366 Municipal 

Subdistrict, 

Northern 

Colorado Water 

Conservancy Dist 

/ Windy Gap 

Firming Project 

COE 

200380523 

A water supply 

project to 

provide a firm 

yield of the 

Windy Gap 

project; moving 

water from 

Windy Gap 

Reservoir to 

construction of a 

new Chimney 

Hollow Reservoir 

near Carter Lake 

Grand / 

Larimer 

Colorado River, Willow 

Creek, Grand Lake, 

Shadow Mountain & 

Granby Reservoirs, 

Lake Estes, Big 

Thompson River, Carter 

Lake, Horsetooth 

Reservoir, Chimney 

Hollow Reservoir (new) 

of Colorado River, 

South Platte River 

Basins,  

Seg. COUCUC03, 

COUCUC02, 

COUCUC06a, 

COUCUC04, 

COUCUC12, 

COUCUC13, COSPBT16, 

COSPBT02, COSPBT11, 

COSPCP14 of  

Upper Colorado River, 

Big Thompson River, 

Cache La Poudre River 

Sub-basins 

82.5(A)(3) 

Conditional 

Certification 

FOR ADDITIONAL PROJECT AND PUBLIC COMMENT INFORMATION PLEASE SEE LINK: 

https://www.colorado.gov/pacific/cdphe/windy-gap-firming-project-401-certification 

 

 

 3. The following NPDES permit has been reviewed to make a proposed determination for certification 

in accordance with section 401 of the Federal Clean Water act. Public comment on this proposed 

determination will be received for thirty (30) days following the date of publication of this 

newsletter. More information can be obtained from Kenan Diker (kenan.diker@state.co.us),  

  (303) 692-3597. 

 
NONE SINCE LAST PUBLICATION 

 

 

 

 

 

 

 

 

 

 

https://www.colorado.gov/pacific/cdphe/windy-gap-firming-project-401-certification
../Master/Bulletin%20Masters/kenan.diker@state.co.us


 
 

 

 

E. GRANTS AND LOANS UNIT  
 

 1. PRE-QUALIFICATION SUBMITTAL 

 

ENTITY AMOUNT PROJECT DESCRIPTION COUNTY DATE 

Brook Forest Water 

Dist 

$250,000 This project consists of upgrading and 

replacing drinking water distribution lines 

Jefferson 02/24/2016 

Brookside, Town of $107,500.00 The project consists of decommission 

pipelines and connect the service lines to the 

PVC piping. Add a new pressure reducing valve 

at the Willow and Cedar Street connection to 

Canon City’s distribution system is to be 

installed.  Replacing water mains and 

reconnecting the existing service lines to the 

new water mains. Replace five existing 

hydrants in addition to installing two new fire 

hydrants at strategic locations to complete 

the Towns fire coverage.  Replace water 

meters and associated 91 service lines   

Fremont 03/07/2016 

Buena Vista, Town of $1,600,000 The project will likely include improvements 

to an existing well, storage tank 

improvements, and up sizing a water main 

Chaffee 03/02/2016 

Fleming, Town of $1,000,000 New domestic wastewater treatment works, 

increase or decrease design capacity of 

existing wastewater treatment works, 

collection system work 

Logan 03/09/2016 

Palmer Lake, Town of $1,100,000 The project includes installation of 250,000 

gallon concrete lined water tank located next 

to existing tank to provide system flexibility, 

redundancy and emergency protection to the 

town 

El Paso 02/29/2016 

Pine Drive Water Dist $222,000 The project consists of purchase 1 acre of 

land where current backwash pond exists; 

retain backwash pond and improve storage 

facilities and install UV disinfection treatment 

to meet both the Giardia and virus 

inactivation requirements prior to treated 

water leaving the water treatment plant 

Pueblo 03/03/2016 

Wiggins, Town of $2,000,000 The project consists of numerous water 

treatment processes, extension of distribution 

piping, replace distribution piping, and drilling 

new wells 

Morgan 03/02/2016 

 

 2. PLANNING GRANT AWARDS 

 
NONE SINCE LAST PUBLICATION 

 

 

 

 

 

 

 



 
 

 

 

 E. GRANTS AND LOANS UNIT (cont.) 
  

  3. PROJECT NEEDS ASSESSMENT SUBMITTAL 

 

ENITITY AMOUNT PROJECT DESCRIPTION COUNTY DATE 

Brookside, Town of $107,500.00 The project consists of decommission 

pipelines and connect the service lines to the 

PVC piping. Add a new pressure reducing valve 

at the Willow and Cedar Street connection to 

Canon City’s distribution system is to be 

installed.  Replacing water mains and 

reconnecting the existing service lines to the 

new water mains. Replace five existing 

hydrants in addition to installing two new fire 

hydrants at strategic locations to complete 

the Towns fire coverage.  Replace water 

meters and associated 91 service lines   

Fremont 03/07/2016 

Crested Butte, Town 

of 

$2,500,000 The project will update the existing treatment 

facility and provide required redundancy by 

increasing the facility capacity to .75 MGD and 

2,696 ppd of BOD5; improvements include 

replacing the existing UV disinfection system, 

replacing the mechanical bar screen and grit 

collection system, and constructing a second 

oxidation ditch 

Gunnison 03/11/2016 

Salida, City of $720,000 The project consists of installing UV 

disinfection at the existing water treatment 

plant and adding backup power at the water 

treatment plant as well as the water galleries 

Chaffee 02/22/2016 

 

 4. DESIGN AND ENGINEERING GRANT AWARDS 

 

ENTITY AMOUNT PROJECT DESCRIPTION COUNTY DATE 

Lamar, Town of $112,000 Distribution replacement and improvements to 

align with the Colorado Department of 

Transportation (CDOT) road replacement 

project. The project will replace the 

distribution and service pipelines along with 

associated appurtenances 

Prowers 02/18/2016 

North La Junta 

Sanitation Dist 

$112,518 The project will include modifications to the 

existing wastewater 4-cell aerated lagoon 

system treatment plant to address the 

permitted effluent limits. The project 

includes the installation of influent and 

effluent flumes; biosolids removal; grading; 

piping; bar screen; lining of the pond system; 

enlarge chlorine contact basin; chemical feed 

system; aeration; and other associated work 

Otero 03/18/2016 

 

 

 

 

 



 
 

 

E. GRANTS AND LOANS UNIT (cont.) 
  

 5. PUBLIC HEARING/PUBLIC MEETING 

 

ENTITY AMOUNT PROJECT DESCRIPTION COUNTY DATE 

Central Clear Creek 

Sanitation Dist 

$2,033,000 The project consists of wastewater treatment 

plant improvements including two parallel 

membrane bioreactor (MBR) trains, a new UV 

disinfection system, new screening, upgrades 

to instrumentation and conversion of an 

existing clarifier to an aerobic digester 

Clear Creek 03/31/2016 

North La Junta 

Sanitation Dist 

$250,000 The project will include modifications to the 

existing wastewater 4-cell aerated lagoon 

system treatment plant to address the 

permitted effluent limits. The project 

includes the installation of influent and 

effluent flumes; biosolids removal; grading; 

piping; bar screen; lining of the pond system; 

enlarge chlorine contact basin; chemical feed 

system; aeration; and other associated work 

Otero 03/15/2016 

 

6. FINDING OF NO SIGNIFICANT IMPACT AND CATEGORICAL EXCLUSION DETERMINATIONS 

 

ENTITY AMOUNT PROJECT DESCRIPTION COUNTY DATE 

Fairways 

Metropolitan Dist 

$1,563,694 The project consists of upgrading the existing 

wastewater treatment facility to comply with 

Regulation 84 and maximize the existing 

facility as a reclaim wastewater reuse facility. 

Upgrades will include dredge existing aeration 

ponds and line; add gravity sand filtration unit 

Boulder 02/26/2016 

Larkspur, Town of $3,300,000 The project consists of drilling a new well, 

constructing a new water storage tank, 

expanding a pump station, replace the 

existing pump, new distribution lines and 

adding new treatment, treatment building, 

and pressure reducing valve 

Douglas 02/26/2016 

Pinery Water and 

Wastewater Dist 

$14,250,066 The project consists of a new pump station, 

treatment building and new water lines 

connecting the new and existing pump 

stations 

Douglas 03/01/2016 

 

 7. LOAN APPLICATIONS RECEIVED 

 

NONE SINCE LAST PUBLICATION 
 

 8. LOAN APPLICATION BOARD APPROVALS 

 

ENTITY AMOUNT PROJECT DESCRIPTION COUNTY DATE 

Evans, City of $24,000,000 This project consists of new or reconfigured 

lift station, new force main, and new 

wastewater treatment facility to replace 

existing plant  

Weld 03/08/2016 

 



 
 

 

 

E. GRANTS AND LOANS UNIT (cont.) 
 

 9. LOANS EXECUTED 

 
NONE SINCE LAST PUBLICATION 

 

 10. CONSTRUCTION COMPLETIONS 

 

ENTITY AMOUNT PROJECT DESCRIPTION COUNTY DATE 

La Veta, Town of  $390,000 The project consists of replacing line 

segments, replacing or rehabbing manholes; 

and system wide flushing and cleaning on the 

upper reaches of the system. A video 

inspection will take place prior to any repairs 

or replacements 

Huerfano 03/03/2016 

Florissant Water and 

Sanitation Dist 

$847,920 The project consists of improvements to the 

District’s water treatment and storage 

facilities, construction of a new pretreatment 

tank, and installation of a new automatic 

meter reading system 

Teller 02/25/2016 

Wiley, Town of $207,000 The project consists of a new water storage 

tank, water storage tank rehabilitation, water 

meter replacement, valve replacement, and 

fire hydrant replacement 

Prowers 03/14/2016 

 

 11. WATER QUALITY IMPROVEMENT FUND CONTRACTS EXECUTED 
 

NONE SINCE LAST PUBLICATION 
 

 12. SMALL COMMUNITIES AND NATURAL DISASTER CONTRACTS EXECUTED 

 

ENTITY AMOUNT PROJECT DESRICTION COUNTY DATE 

Costilla County for 

Garcia Water Co 

$99,816 This project serves to improve water in 

Costilla County by improving through 

construction of Garcia Water Company’s 

existing water treatment facility, water tank 

upgrades, and improvements to distribution 

system 

Costilla 03/11/2016 

Louviers Water and 

Sanitation Dist 

$19,750 This project serves to improve water quality 

and protect public health by completing an 

engineering report that will evaluate and 

analyze the Louviers Water and Sanitation 

District wastewater collection system for 

improvements 

Douglas 03/22/2016 

Wiggins, Town of $100,000 This project serves to improve water quality 

and public health in the Town of Wiggins by 

design and construction of lift station at the 

wastewater treatment facility 

Morgan 03/15/2016 

 

F.   TOTAL MAXIMUM DAILY LOADS SENT TO PUBLIC NOTICE  

 
NONE SINCE LAST PUBLICATION 



 
 

 


